
5.53.4

Selection of Wastewater Treatment
Technology: AHP Method in Multi-
Criteria Decision Making

Jasmina Ćetković, Miloš Knežević, Radoje Vujadinović, Esad Tombarević and Marija Grujić

Special Issue
Water Quality Engineering and Wastewater Treatment III

Edited by
Prof. Dr. Yung-Tse Hung, Prof. Dr. Hamidi Abdul Aziz, Prof. Dr. Issam A. Al-Khatib,
Prof. Dr. Rehab O. Abdel Rahman and Prof. Dr. Tsuyoshi Imai

Article

https://doi.org/10.3390/w15091645

https://www.mdpi.com/journal/water
https://www.scopus.com/sourceid/21100255400
https://www.mdpi.com/journal/water/stats
https://www.mdpi.com/journal/water/special_issues/P7KM0KPU10
https://www.mdpi.com
https://doi.org/10.3390/w15091645


Citation: Ćetković, J.; Knežević, M.;
[...]
for determining the equivalent inhabitants, that is, the amount of wastewater.

Considering that Dojran is a tourist center with the peak season in the summer months
(June, July and August), two analyses of the equivalent inhabitants were carried out: out-
of-season (with only the permanent population included) and in-seasonwith permanent
population and tourists). Determining the equivalent inhabitants out-of-season is presented
in Table 2.

Table 2. Determining the equivalent inhabitants for the municipality of Dojran—out-of-season.

1.

Population according to 2002 census [70]
Star Dojran N1 = 363.00 inhabitants
Nov Dojran N2 = 1100.00 inhabitants
Sretenovo N3 = 315.00 inhabitants
Total population in the area of interest N(2002) = 1778.00 inhabitants

2

Population at the end of exploitation period [78] Nk = 1908.37 inhabitants

Nk = N0(1 + p/100)n Nk = 2000.00 inhabitants

N0—current population N0 = 1833.60 inhabitants

p—population growth p = 0.16%

n—exploitation period n = 25.00years

3. Standard for water supply Q0 = 150.00 l/day/person

4. Standard for sewerage Qk = 150.00 l/day/person

5.
Average wastewater emission per day
Qav/day = Qk ·Nk

1000 Qav/day = 300.00 m3/day

6.

Maximum wastewater emission per day
Qmax/day = a1Qav/day Qmax/day = 450.00 m3/day
a1—maximum daily uneven distribution coefficient a1 = 1.50

7.

Average wastewater emission per hour

Qav/h =
Qmax/day

24
Qav/h = 18.75 m3/h

qav/sec =
Qav/h

3.6 qav/sec = 5.21 l/ sec

8.

Maximum wastewater emission per hour
Qmax/h = a2Qav/h Qmax/h = 30.00 m3/h
a2—maximum daily uneven distribution coefficient a2 = 1.60
qmax/sec =

Qmax/h

3.6 qmax/sec = 8.33 l/ sec

The wastewater plant is sized for the average wastewater emission per hour, with
the possibility of maximum wastewater emission per hour. We should emphasize that the
infiltration of water of another origin (e.g., storm water, lake water) is not included in the
calculation because it significantly increases the amount of water for purification, which
increases the cost of the plant while reducing efficiency.

In order to determine the equivalent inhabitants during the tourist season, that is,
the amount of wastewater, data on the hospitality industry is needed, primarily on its
nature and capacities [79]. These data are shown in Table 3. The defined growth of seasonal
visitors and the hospitality industry is 3% until 2029 and 0.5% in the remaining period [78].

The number of equivalent inhabitants during the tourist season is determined based
on the character and capacity of the hospitality industry for the municipality of Dojran
(Table 4).



Water 2023, 15, 1645 8 of 25

Table 3. Data on the hospitality industry in the municipality of Dojran.

Year 2016 2029 2046 Year 2016 2029 2046

Total catering facilities: 14 20 22 Capacity/number of places: 483 710 772
- Restaurants 6 8 9 - Restaurants 193 284 309
- Fast food 3 4 4 - Fast food 97 142 154
- Dairy restaurants 1 2 2 - Dairy restaurants 48 71 77
- Coffee bars 4 6 7 - Coffee bars 145 213 232

Total hospitality facility with the
possibility of an overnight stay:

47 68 73 Capacity/number of beds: 2079 3053 3323

- Hotels 23 34 37 - Hotels 1040 1527 1662

- Resorts 12 17 18 - Resorts 520 763 831

- Other type 12 17 18 - Other type 520 763 831

Table 4. Determining the equivalent inhabitants for the municipality of Dojran—in-season.

1. Determining the equivalent inhabitants

Description Number of visitors Standard Total amount

/ / l/day/person l/day

Restaurants 309 100 30,882.62
Fast food 154 10 1544.131
Dairy restaurants 77 10 772.0654
Coffee bars 232 10 2316.196
Hotels 1662 200 332,323.8
Resorts 831 120 99,697.14
Other types of accomodation 831 120 99,697.14
Total amount of wastewater 567,233.1
Average drainage rate 150
Equivalent inhabitants—seasonal visitors 3781.554
Equivalent inhabitants—everyday visitors 1908.37
Total equivalent inhabitants in season 5689.92

Determined equivalent number of inhabitants in the season 6000

2. Average wastewater emission per day
Qav/day = Qk ·Nk

1000 Qav/day = 900 m3/day

3. Maximum wastewater emission per day
Qmax/day = a1Qav/day Qmax/day = 1350 m3/day
a1—maximum daily uneven distribution coefficient a1 = 1.50

4. Average wastewater emission per hour

Qav/h =
Qmax/day

24
Qav/h = 56.25 m3/h

qav/sec =
Qav/h

3.6 qav/sec = 15.63 l/ sec

5. Maximum wastewater emission per hour

Qmax/h = a2Qav/h Qmax/h = 90.00 m3/h

a2—maximum daily uneven distribution coefficient a2 = 1.60

qmax/sec =
Qmax/h

3.6 qmax/sec = 25 l/ sec

3. Analysis: Variant Solutions for Improving the Capacity for Wastewater Treatment

Three technical alternative solutions related to the problem of improving wastewater
treatment capacity for the municipality of Dojran were analyzed. The short list of variants
was made on the basis of several criteria, including system analysis (in and out of the
tourist season), assessment of the condition and efficiency of the existing WWTP in combi-
nation with a new treatment plant, treatment efficiency when using different wastewater
treatment technologies, size of the site required to accommodate the treatment capacity and



Water 2023, 15, 1645 9 of 25

financial parameters for the proposed system, i.e., the initial investment and the necessary
maintenance budget.

As stated in Section 2, the main reconstruction project of the second block of the
existing WWTP was carried out, which provided for an increase in efficiency and capacity
up to 6000 equivalent inhabitants. In addition, there is a marked increase in the number of
equivalent inhabitants during the tourist season (6000 equivalent inhabitants, compared
to 2000 out of season). Because of this, the investor insisted that two options should be
considered, which are based on the planned reconstruction of the existing WWTP, which
would be used during the season for 6000 equivalent inhabitants. In both variants, the
construction of new systems is foreseen—MBBR and SBR, which would operate out of
season with a capacity adjusted for 2000 equivalent inhabitants. In the third variant, the
existing WWTP is provided as a reserve capacity that can be reconstructed if there is an
increase in need.

The solutions that are applicable for the given conditions are as follows:

1. Exploitation of the existing WWTP in accordance with the main project for the recon-
struction and construction of the new MBBR wastewater treatment system for the
calculated equivalent inhabitants of Dorjan, which will be used outside the tourist
season—Variant 1;

2. Exploitation of the existing WWTP in accordance with the main project for recon-
struction during the tourist season and construction of a new SBR (sequencing batch
reactor) for the calculated equivalent inhabitants of Dojran, which will be used outside
the tourist season—Variant 2;

3. Construction of a new MBBR wastewater treatment system for 6000 equivalent inhab-
itants with two modules, of which, module two will be active in the tourist season,
while module one will be active only outside the tourist season—Variant 3.

3.1. Variant 1—Combination of the Existing WWTP and the New MBBR Wastewater Treatment
System for 2000 Equivalent Inhabitants

As the calculations of the equivalent inhabitants confirm, due to the fact that Dojran is a
tourist center, there are large variations in wastewater emissions during the year. Therefore,
in order to achieve greater efficiency and economy, it is planned to build a new plant that
would operate throughout the year and serve the permanent residents of the municipality
of Dojran, while during the tourist season, in accordance with the reconstruction project,
the existing WWTP would also be activated [58]. Variant 1 is presented in Figure 1.

The new treatment plant would be located next to the existing one. It is envisaged
that the water will be directed to the distribution shaft equipped with valves via the last
pumping station of the main collector system, from where one line would lead to the
existing WWTP and the other line would lead to the new plant. The area (approx. 660.0 m2)
where the new treatment plant is located is part of the private plot KP 295 and should be
subject to expropriation.

The constituent elements of the planned WWTP are separated into common facilities
and equipment and, as such, are most often found in this type of plant. Thus, the following
elements are planned for the MBBR treatment station for 2000 equivalent inhabitants:

◦ Distribution shaft with a sluice gate for directing water to the wastewater treat-
ment plant;

◦ Inlet pump station—reinforced concrete facility with an automatic coarse screen for
bulky waste and a panel house mounted on a steel structure above the pump station;

◦ Flow measuring shaft for measuring the flowrate of wastewater—reinforced concrete
facility with a built-in electromagnetic flow meter and the necessary equipment;

◦ Equalization pool—reinforced concrete facility with a compressor station and built-in
air distribution system, diffusers and mixers;

◦ Modular (assembly–disassembly) container plant, two stage MBBR–BNB bioreac-
tor with a moving bed, in which there is an automatic mixer, a fine screen and a
sludge pump;



Water 2023, 15, 1645 10 of 25

◦ A modular container that houses a tank (assembly–disassembly) with a built-in car-
tridge for the microfiltration of treated water, a pre-pumping station and another part
of the control equipment (PLC system) with a voltage regulator for the entire system;

◦ Sludge storage tank (assembly–disassembly) with a compressor unit;
◦ Emergency shaft/reinforced concrete facility made from ready-made prefabri-

cated elements;
◦ Collecting shaft with a channel for purified water discharge to the recipient/reinforced

concrete facility—from ready-made prefabricated elements;
◦ Press and dryer—for sludge dewatering and drying.

 

 

 

 

 

 

 

 
 

Figure 1. Combination of existing WWTP and new MBBR.

Considering a high level of removal (Table 5), effluent from plants can be discharged
into natural streams, as it corresponds to all quality standards.

Table 5. Efficiency of MBBR as a function of filing.

Treatment Efficiency gBOD5/m2day

75–80% 20.0
80–85% 10.0
85–90% 6.0
90–95% 4.5

95%–100% 2.5

MBBR technology for wastewater treatment has significant advantages. It enables a
long retention time for activated sludge, which is good for nitrification. The process can
be carried out without a secondary precipitator. Sediment production is reduced. MBBR
requires a small area, while the capacity/space ratio of the plant is maximized. It achieves



Water 2023, 15, 1645 11 of 25

high flexibility in operation in the range of carrier fill from 30 to 70%. A two-stage biological
process (high and medium load) increases efficiency and adapts to variable raw water
inflow. The carrier material cannot be damaged (there are plants that are up to 20 years old
and still use the same carriers). The thickness of the biofilm is controlled and maintained
by the continuous separation that occurs under the action of aeration and mixing.

This technology is characterized by a smaller number of disadvantages. Since it is a
biological process, the operation requires professional personnel to operate the plant. In
addition, it also requires the engagement of qualified operators to ensure that there are
no losses.

For the analyzed wastewater treatment technology, the cost calculation of the wastew-
ater treatment plant was made, which included construction and craft work, procurement
and installation of the equipment, connection of the plant to the distribution network, as
well as its commissioning. The investment costs for this type of wastewater treatment
technology were determined on the basis of several previously designed and constructed
plants of this type (e.g., WWTP for S. Jurumleri, municipality Gazi Baba for 3500 equivalent
inhabitants; WWTP for Novo Konjarevo, municipality Novo Selo for 1000 equivalent in-
habitants; WWTP Ilovica and Štuku, municipality Bosilovo; WWTP Stračinci, municipality
Gazi Baba). The analysis includes the calculation of plant maintenance and management
costs. In accordance with the recommendations of the equipment manufacturer, as well as
previous positive engineering practices, the annual cost calculation includes electricity costs
(under normal operating conditions of the plant), employee costs (salaries and other related
expenses), ongoing equipment maintenance and the servicing and cleaning of plant parts.

According to the current market prices, the investment cost for the construction of a
wastewater treatment plant for 2000 equivalent inhabitants with MBBR and all the necessary
stages of wastewater treatment is estimated at EUR 1,450,500. In addition, EUR 64,750
should be provided for operating costs on an annual basis. Given that, in this variant, the
operation of the existing WWTP is planned during the tourist season, it is necessary to
include the costs of its reconstruction, as well as its operating costs in the analysis. They
amount to EUR 2,000,000 for reconstruction and EUR 101,500 per year for operating costs.
Therefore, for Variant 1, the total investment costs amount to EUR 3,450,500, and the total
operating costs are EUR 166,250.

According to the construction dynamics plan (Table 6), the construction would take
place in four phases: construction of the MBBR for 2000 equivalent inhabitants with all
the elements necessary for pretreatment and biological treatment (phase 1), reconstruction
of the existing WWTP (phase 2), construction of the press (phase 3) and construction of a
dryer (phase 4).

3.2. Variant 2—Combination of Existing WWTP and New SBR Wastewater Treatment Systems for
2000 Equivalent Inhabitants

The second variant includes the utilization of the existing WWTP (in accordance
with the main reconstruction project) during the tourist season, and the construction of a
new SBR wastewater treatment system for the calculated equivalent inhabitants of Dojran,
which will be used outside the tourist season.

The new treatment plant would be located next to the existing one, as presented in
Figure 2. It is envisaged that the water will be directed to the distribution shaft equipped
with valves via the last pumping station of the main collector system, from which one line
would lead to the existing WWTP and the other line would lead to the new station. The
area (about 900 m2) where the new treatment station is installed is part of the private plot
KP295, and it should be subject to expropriation.



Water 2023, 15, 1645 12 of 25

Table 6. Construction of new MBBR for 2000 equivalent inhabitants and reconstruction of the
existing WWTP.

MBBR technology for 2000 equivalent inhabitants

Dynamics of construction by phases Costs Amount (excluding VAT)

/ Investment costs [EUR]

Phase 1
Construction of a WWTP with all the elements
required for pre-treatment and
biological treatment

800,500

Phase 3 Construction of a sludge dewatering press 300,000
Phase 4 Construction of a dryer for drying sludge 350,000

∑ 1,450,500

Operating costs [EUR/year]

Electricity consumption
- On average, 0.83 kWh/m3 of purified water
and for regular equipment service

10,400

Ongoing service staff 6000
Maintenance of the dryer—on average,
23.77 kWh/ton of sludge produced

47,110

Maintenance of the press—on average,
12.5 kWh (the press would operate 2–3 h
per day)

1240

∑ 64,750

Existing WWTP “Toplec”

Dynamics of construction by phases Costs Amount (excluding VAT)

Investment costs [EUR]

Phase 2 Reconstruction of the station 2,000,000

∑ 2,000,000

Operating costs [EUR/year]

Electricity consumption and regular
equipment servicing

71,500

Ongoing service staff 30,000

∑ 101,500

The elements of the planned WWTP are separated into common facilities and equip-
ment that mainly occur for this type of technology. The SBR wastewater treatment system
for 2000 equivalent inhabitants includes the following elements: inlet shaft, pumping
station with fine screen, flow meter, retention basin, grease and oil trap, biological reactor